
  
 

TRI-TOWN JOINT REVIEW COMMITTEE MEETING 
 

November 30th 
10:00 AM-11:00 AM 

 
MEETING LOCATION:   

Via MS Teams or in person at the Essex Jct WWTF 
 

Agenda 
1. Budget Reviews 

a. FY23 Reconciliation 
i. FY23 Flows 

b. FY24 budget update 
c. FY25 draft budget  

2. State Inspection of facility-Sept 2023 
3. 10-year evaluation of facility 
4. Essex Pump Stations 
5. Drying bed cleaning schedule 
6. Copper Survey results 
7. Burlington Beer update 
8. High Strength Waste Ordinance 
9. Set 4 meeting dates for 2024 

a. February 15th 10 AM 
b. May 15th  10 AM 
c. August 22nd  10 AM 
d. November 21st 10 AM 



11/03/23                                        City of Essex Junction General Ledger                                  Page 22 of 30
[...]
255-5-55-30-612.000 Uniforms                                7,898.00          593.38       7.51%           0.00

255-5-55-30-618.000 Laboratory Supplies                    22,000.00        7,694.89      34.98%         139.99

255-5-55-30-619.000 Chemicals                             500,000.00      168,585.50      33.72%      49,502.75

255-5-55-30-621.000 Natural Gas/Heating                    25,650.00        2,772.48      10.81%         693.75

255-5-55-30-622.000 Electricity                           170,000.00       38,453.99      22.62%       2,969.11

255-5-55-30-626.000 Gasoline                                4,500.00        1,012.66      22.50%         499.00

255-5-55-30-735.000 Tech Hardware, Software,                6,396.00            0.00       0.00%           0.00

255-5-55-30-910.000 Transfer btwn funds (non-                   0.00          750.00     100.00%           0.00

255-5-55-30-920.000 Transfer btwn funds (capi             440,000.00      110,000.00      25.00%           0.00

                                                     --------------- --------------- ----------- ---------------

Total Operating Expenses                                2,916,762.00      782,769.32      26.84%     146,419.70Total Operating Expenses                                2,916,762.00      782,769.32      26.84%     146,419.70

                                                     --------------- --------------- ----------- ---------------

255-5-55-70 Nonoperating Expenses255-5-55-70 Nonoperating Expenses

255-5-55-70-722.008 Vt Phos Challenge PePhlo               50,000.00            0.00       0.00%           0.00

255-5-55-70-722.013 Cogen                                       0.00       54,153.45     100.00%           0.00

255-5-55-70-722.014 Digester Maintenance                   42,500.00            0.00       0.00%           0.00

255-5-55-70-722.015 Automatic Samplers                     27,000.00        8,620.00      31.93%           0.00

255-5-55-70-722.016 Submersible Pumps                      25,000.00       17,725.63      70.90%           0.00

255-5-55-70-722.017 O2 Reduction Controller R              14,000.00       14,000.00     100.00%           0.00

255-5-55-70-730.003 10 Year Engineer Evaluati              50,000.00        1,434.00       2.87%       1,434.00

255-5-55-70-751.003 Service Truck w/Crane                  60,000.00            0.00       0.00%           0.00

255-5-55-70-955.002 RZEDB Interest                              0.00       18,263.48     100.00%      18,263.48

255-5-55-70-955.003 CWSRF RF1-148 Admin Fee                     0.00      179,406.57     100.00%     179,406.57

                                                     --------------- --------------- ----------- ---------------

Total Nonoperating Expenses                               268,500.00      293,603.13     109.35%     199,104.05Total Nonoperating Expenses                               268,500.00      293,603.13     109.35%     199,104.05

                                                     --------------- --------------- ----------- ---------------

Total Expenditures                                      3,185,262.00    1,076,372.45      33.79%     345,523.75Total Expenditures                                      3,185,262.00    1,076,372.45      33.79%     345,523.75

                                                     --------------- --------------- ----------- ---------------

Total WASTEWATER FUND                                     171,499.00       91,678.44      53.46%     211,759.93Total WASTEWATER FUND                                     171,499.00       91,678.44      53.46%     211,759.93

                                                     =============== =============== =========== ===============



 

S:\Wastewater\CAPITAL\WASTEWATER\10 year eval\draft list of items.docx 
 

10-year eval list of items to explore 
• Soundproof office for dewatering building (if stay with centrifuge) 
• Drying bed for pump station cleanings 
• Centrate management strategies 

o EQ/gravity flow modifications 
o Pephlo 

• Solids management alternatives 
o Screw press  

• UV disinfection 
• Headworks odor control for septage/receiving or improved receiving station 
• More aeration tanks to address organic loading 

o Blower header spilt  
• Cold storage area for equipment 
• Flow control for splitting flow to secondary clarifiers 
•  

 



Page 1 of 6 

 

 

Vermont Department of Environmental Conservation 
Watershed Management Division 

Wastewater Program 
1 National Life Drive, Davis Building, 3rd Floor 

Montpelier, VT  05620-3522 

Facility Inspection Report 
Permittee Name: Village of Essex Junction (Towns of Essex and Williston are co-permitee’s) 

Facility Name: Essex Junction WWTF 

Facility Location: 39 Cascade Street, Essex Junction, Vermont  

Inspection Type: Compliance Inspection (CEI) Date Announced: September 1st, 2023 

Inspection Date: September 26th, 2023 Time In:  12:00pm Time Out: 2:30pm 

NPDES Permit Number: VT0100111 

State Permit Number: 3-1254 

Permit Type: Domestic Discharge Permit 

Permit Expiration Date: June 30th, 2026 

Facility Grade/Class: 5 DM Major 

Receiving POTW/ Waterbody: Winooski River 

Onsite Representative/Title: Chelsea Mandigo 

Responsible Official/Title: Chelsea Mandigo Contacted: Yes 

Official Email: chelsea@essexjunction.org Phone: 802-878-6943, 1705 

INSPECTION RATING: ACCEPTABLE 
Guidelines for wastewater treatment facility and pretreatment facility inspection ratings:  
http://dec.vermont.gov/sites/dec/files/wsm/wastewater/docs/Inspection.PDF 

 
Aaron Krymkowski 

 
Environmental Analyst 

Vermont ANR/DEC/Watershed 
Management Division 
Phone: 802-828-1115 

 
 
 

Date:  10/30/23 
 

Areas Evaluated: 
X Permit  Compliance Schedules  Stormwater 

X Records/Reports X Laboratory  Combined Sewers Overflows  

X Facility Site Review X Operations & Maintenance  Sanitary Sewer Overflows 

X Effluent/Receiving Waters X Sludge Handling/Disposal  MS4 

X Flow Measurement X Pretreatment   

X Self-Monitoring Program  Pollution Prevention   
 

http://dec.vermont.gov/sites/dec/files/wsm/wastewater/docs/Inspection.PDF


Page 2 of 6 

 

Inspection Attendees / Facility Contacts: 

Name Title Grade Participated in Inspection? 

Chelsea Mandigo Water Quality Superintendent  V DM Yes 

Arthur Garrison Chief Operator V DM Yes 

Aaron Krymkowski Environmental Analyst IV DM Yes 

Preston Myatt Environmental Analyst N/A Yes 
 
  Corrective Actions: 
Required: 

• Complete and submit successful Proficiency Testing for ortho-Phosphate as P by 
December 31st, 2023. 

• Submit a timeline for the full function of the anaerobic digester flare and flame arrestors 
to be fully operation by December 1st, 2023. 

Recommended: 
• Consult the Annual Constituent Monitoring Guidance to ensure an even distribution of seasonal 

sampling (Guidance for Annual Constituent Monitoring). 
• Begin checking eyewash stations on a weekly basis. 

 
 

https://dec.vermont.gov/sites/dec/files/wsm/wastewater/docs/ww_Guidance_for_Annual_Constituent_Monitoring.pdf


Page 3 of 6 

 
Inspection Findings 
The rating for this inspection is “Acceptable”. This was based upon the following factors. 

• One reported incident that resulted in solids loss. 
• The anaerobic digester flare has been non-functional for an extended period. 

Self-Monitoring Data Review Period (12 months): July 1st, 2022 – June 30th, 2023 
Flow checks are performed weekly. The percent error did not exceed +/- 10% during the review period. 
Water quality data for the review period of 7/1/22 – 6/30/2023 was reviewed. No effluent violations were 
reported during the review period. 
 
The three-year look-back period included six Total Residual Chlorine (TRC) limit violations, one pH violation, 
and one E. Coli violation. 
  
Annual Constituent Monitoring (ACM) sampling was conducted in August of 2022. Results from ACM are 
due by January 15, 2024. It is recommended that this sampling be performed between October 1st and 
December 31st in accordance with the guidance document for ACM. 
 
WR43s, Bench Sheets, and Lab Reports were reviewed for November 2022 and May 2023. No transcription 
errors or discrepancies were found. 

 
Visual Observation of Effluent Quality: Effluent was moderately turbid with no visible solids. 

Water quality data indicates it is of good quality. 
Equipment Condition and Operational Status: 
Essex Junction is an activated sludge plant with tertiary treatment for phosphorus removal. The headworks 
building also contains septage receiving. The plant has occasional issues with high organic loading in the 
influent, the permittees are enforcing a sewer use ordinance and have reached settlements with 
problematic users. High Zinc values in facility sludge samples was linked to a Zinc producing industrial user 
whose industrial discharge has now been removed from the collection system.  
 
A bar rack bypass channel is present for when the grit auger and rag removal require cleaning and 
maintenance. The influent inorganics wash press is currently off-line with repair work being completed in 
Kentucky. Automatic sampling is in place with a NIST traceable thermometer (checked yearly by TMDE). 
 
Three equalization pumps send flow to the primary clarifiers, two for influent and one for centrate.  
Centrate is kept in a separate aerated tank and metered to mix with influent. The centrate is too high 
strength to be added to the process without dilution.  
 
One of two primary clarifiers is active under normal operations with the second allotted as a high flow 
backup. Clarifier 1 failed this winter and had to be taken offline. Clarifiers are cleaned and serviced yearly. A 
process water autosampler is present before the aeration basin trains. This sampler is usually equipped with 
a NIST traceable thermometer but had its thermometer in use for the effluent sampler at time of this 
inspection.  
 
Two full treatment trains of aeration basins are present with open space allocated for a third train if tri-
town growth requires it. Treatment includes anaerobic and anoxic selection. A treatment upset in January of 
2023 resulted in the loss of nitrification until April due to overfeeding of centrate. Sodium aluminate is 



Page 4 of 6 

added for Total Phosphorus removal (20-80 mgd). New orthophosphate and DO meter controllers from 
Hach were installed recently. 
The facility has three secondary clarifiers with two online during regular operations. Clarifier #2 is currently 
being pumped down for cleaning and inspection. 
 
A chemical treatment for filter fly population control is added between the aeration basins and the filters. 
 
Tertiary treatment consists of Aqua-Aerobics cloth filters. Three filter basins are installed with two online at 
a time. Filter basins are rotated monthly for cleaning and servicing.  
 
Chlorine disinfection and sodium bisulfate dechlorination is used to finish treating the effluent. Chemical 
storage tanks are kept separate in secondary storage installations. No drainage connects chemical storage 
to any other aspect of the facility. Tank levels are digitally tracked and recorded to allow operators to track 
dosing. The chlorine contact tank is cleaned regularly, most recently due to a solids loss from a failed RAS 
pump. This failure did not occur within the review period for this inspection and did not contribute to the 
inspection rating. 
 
Onsite Data Review: 
Copies of the Permit, OMERP, and EPFP were all on hand. Three years of records were accessible.  
 
The inspections required in the OMERP are performed by the operators. The collection system for the 
permittees also contains assets managed by the Town of Essex and Town of Williston, which are responsible 
for their own sets of inspections and implementation of emergency management and spill prevention. 
Maintenance Program & Controls:  
Essex Junction has a computer-based maintenance management system. Work orders are generated 
automatically and are being updated to include parts and tools necessary for any given maintenance task. 
The eventual goal is for a generated work order to provide locations, supplies, and equipment needed to 
complete any regular maintenance task.  
 
This has reduced equipment and asset downtime and improved plant performance.  
 
The plant is equipped with a generator for backup power. It is exercised monthly under load and serviced by 
Milton CAT. 
 
The plant is equipped with SCADA. SCADA runs on a local desktop PC that was last replaced in 2019. A new 
desktop will be installed this year. SCADA access is restricted and protected by LCS Controls. 
Sludge/ Solids/ High Strength Waste Management: 
Sludge is currently land-applied locally. Two one-million-gallon sludge storage tanks are installed, 
approximately two million gallons are land applied yearly. Two anaerobic digesters produce heat and gas 
which is converted to electricity on-site. Essex Junction has achieved days of net-zero line power demand. 
The flare has been off-line for some time, but the chief operator recently completed a flare repair training 
course at Montpelier to address this. The flare being off-line contributed to the inspection rating 
 
Moisture traps are emptied daily, no chemicals are needed to manage the anaerobic digesters.  
 
The centrifuge is run weekly and maintained annually. Polymer optimization trials are currently ongoing but 
27% solids are reliably produced. A gravity belt thickens sludge from the storage tanks before feeding the 



Page 5 of 6 

centrifuge. The belt thickener is also cleaned after each use. 

Buildings and Grounds: 
The grounds are well kept and maintained; lawns are mown by Parks & Rec. 

Laboratory and Analytical Procedures: 
The facility conducts most of its own laboratory analyses. BOD, TSS, SS, TP, E.coli, TRC, and pH are 
conducted on site. Proficiency testing is performed by the operators for these constituents. Currently, all 
constituent tests have been completed successfully except for ortho-Phosphate as P. Testing for this 
constituent must be completed by December 31st, 2023. 
 
Metals and Total Kjeldahl Nitrogen are analyzed by Endyne. 
Schedule Items 
Phosphorus Optimization Plan Annual Reporting was completed in January 2023. Current loading is at 44% 
of the Waste Load Allocation, and the PePhlo Phosphorus removal system being tested in partnership with 
UVM will be installed at demonstration scale this winter. 
 
The Industrial Waste Survey for Copper was submitted and accepted in August 2023.  
 
Updated OMER and EPF Plans were submitted on schedule in 2022 following the permit renewal.  
Operator Certification and Staffing: 
The facility is slightly under ideal staffing with two current openings. A full complement would include ten 
operators and the Water Quality Superintendent. Essex Junction had multiple retirements in close 
succession as the previous Chief Operator was a transition between the long-term Chief and the current 
Chief. 
 
On-call is on a rotating basis with minimum payouts for call-ins. 
Safety Program 
Operators are trained and equipped for confined space entries but minimize them as a safety measure.  
 
Grinder stations are properly installed and shielded.  
Ladders are checked before each use. 
 
Eyewash stations are checked monthly. These should be checked weekly 
 
Fire extinguishers are checked monthly by staff and professionally on an annual basis. 
 
Backflow prevention is inspected annually.  
 
While general questions about safety may have been asked during the inspection, this was not a 
comprehensive safety inspection. 
As a reminder, the facility should always follow safe operating procedures. Employees must be trained in 
emergency shut-down, fire control, and spill response procedures, as well as in the use of safety equipment, 
safe sampling techniques, and safe handling of chemicals and wastes. Employees should not enter confined 
spaces unless properly trained and equipped. Managers must be aware of the Occupational Safety and 